This custom kit is manufactured by Snowbear Limited to fit:
FORD F150 PICKUP/BRONCO MOUNT ASSEMBLY
(2 x 4 /4 x 4) YEAR 1980 to 1991

ITEM] DESCRIPTION [PART # [QTY.
*[ 1 [CROSS MEMBER [ 5XM5 [ 1
* NOT INCLUDED IN KIT, PURCHASE SEPARATELY

2 |L.H. SUPPORT ASSEMBLY 51503L | 1

S {R.H. SUPPORT ASSEMBLY S51503R |1

4 [FRAME PLATE S51503FP| 2

S

6 [HEX BOLT 1/2—-13 x 1 1/2 72510 4

8 [LOCKING HEX NUT 1/2-13 72595 8

9 [1/2 FLAT WASHER 72580 4

10

11 |HEX BOLT 5/8-11 x 2 73015 2

12 |LOCKING HEX NUT 5/8-—11 73095 2

13 |5/8 FLAT WASHER 73080 4

SEE SIDE VIEW

FOR CLAR\F\CAT\ON\

NOTES:

THE SUPPORT BRACKETS SIMPLY CLAMP

ONTO THE FRAME. THE ONLY BOLT THAT

GOES THROUGH THE FRAME IS THE 5/8 x 2" BOLT.

SIDE VIEW OUTSIDE FRAME DIMENSION IS 40—1/8” PAGE 1 OF 11DWG. # SIS03I) PART # 61503-092800




